
77_0018 - BATTERY CHARGER  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607688865 BATTERY CHARGER - 110V/60HZ 1.78  1  $165.95  

 

 

PN comes with the adapter lead for your accessory socket. 

 

02 71607690235 ADAPTER LEAD BATTERY CHARGER 0.18  1  $34.75  

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 



77_0022 - TARPAULIN  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607689674 TARPAULIN 2.98  1  $120.95  

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 



77_0024 - CAR TOOL, SUPPLEMENTARY KIT  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607691294 CAR TOOL, SUPPLEMENTARY KIT - K2X 1.58  1  NA  

02 71111112893 OPEN END SPANNER - 8-10 0.07  1  $5.56  
03 71117667641 OPEN-ENDED WRENCH - 15 0.09  1  NA  
04 71117679771 OPEN-ENDED WRENCH - 17 0.15  1  NA  

05 07119999117 DOUBLE OPEN-END WRENCH - 10X13 0.09  1  $4.57  

06 71112347278 TORX WRENCH - 25 0.02  1  $5.14  
07 71112328872 TORX WRENCH - 30 0.04  1  NA  

08 71117667948 TORX WRENCH FOR CODED SCREW - 30 0.06  1  $8.20  
09 71117655301 TORX WRENCH - 45 0.09  1  NA  
10 71117678001 SOCKET WRENCH/TORX - 50 0.13  1  NA  

11 52537650966 TORX WRENCH - 40 0.07  1  $6.32  

12 71112303416 SPARK PLUG WRENCH - 22/18 0.25  1  $12.51  
13 71117707507 SPARK PLUG WRENCH ADJUSTABLE - 14 0.33  1  NA 

14 12137673248 EXTRACTOR FOR SPARK PLUG COIL 0.02  1  $2.34  

15 51162309916 TOOL BAG 0.14  1  $23.75  
16 71117692574 SCREWDRIVER INSERT - PH1/TX25 0.07  1  NA  

 
 

 
 

 
 

 

 
 

 
 

 
 

 



 
77_0026 - PADDOCK STAND  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607698075 PADDOCK STAND 18.74  1  $322.95  

 

 

 

 

-- 71607699061 ADAPTER PADDOCK STAND - K2X/K4X 0.96  1  $58.00  

02 71607699061 ADAPTER PADDOCK STAND - K2X/K4X 0.96  1  $58.00  

 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 



77_0029 - SAFETY SCREW FOR OIL FILLER  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607696117 SET: SAFETY SCREW FOR OIL FILLER 0.15  1  $33.00  

 

 

 

 

02 07119904950 O-RING - 27X3,2 
 

1  $2.41  

03 71607696168 SPECIAL TOOLS 0.11  1  $19.25  

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 



77_0051 - TANK-TOP BAG  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607706363 TANK RUCKSACK, BLACK 2.95  1  $355.95  

 

 

 Dual layer construction helps the bag maintain its 

shape 

 Built-in rain cover with taped seams protects contents 

 Teflon coated exterior is resistant to dirt 

 Tank bags volume is adjustable from 13~20 liters 

(14~21 qts.) via a 2-position all-around zipper 

 A roll-up TPU film map-sleeve keeps maps dry and 

close at hand 

 Designed for use without Navigator GPS installed 

 Bag has carry handle 

 Silicon-dotted mounting pads grip tank – resist 

scratching 

 Bag comes complete – no additional hardware 

required 

 Dimensions: 15" x 12" x 7~10" 

 
 

02 52532313501 RUBBER GROMMET 
 

4  $2.88  

 
 

 
 

 
 

 
 



 
77_0072 - SPORT MUFFLER  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607720225 SET: SPORTS REAR SILENCER - AKRAPOVIC 6.39  1  $1105.00  

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 



77_0119 - SINGLE PARTS FOR TOP CASE 28I  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607682090 COVER, TOP CASE, BLACK 4.12  1  $214.95  
02 71607682089 BOTTOM PART F TOP CASE 7.94  1  NA  

  
71607682089 was superseded by 71607714416. 

 

02 71607714416 BOTTOM PART F TOP CASE 7.94  1  $493.95  

  
71607714416 was superseded by 71608521602. 

 

02 77438521602 BOTTOM PART F TOP CASE 7.91  1  NA 
-- 51257681200 LOCK CYLINDER WITH VIN CODE 0.07  X  NA 

  
Needs to be coded/programmed by your dealer. 

 

03 71607653019 SET OF RUBBER RESTS 0.02  1  NA  

  
71607653019 was superseded by 71608527603. 

 

03 77438527603 SET: SET OF RUBBER RESTS 
 

1  NA 

04 71607703946 SET: RUBBER BUFFER 0.03  4  $6.75  

05 71607685867 CARRIER HANDLE 0.63  1  $84.00  

06 46547694877 FILLISTER HEAD SCREW - K50X16 
 

4  $2.09  

07 51458242806 OVAL HEAD SCREW WITH WASHER - 4,0X35MM 
 

2  $0.50  

08 52537653614 FILLISTER HEAD SCREW - 4,0X14 
 

4  $1.86  

09 46547693122 PLASTIC WASHER 
 

4  $2.73  
10 07119904206 WASHER 

 
2  NA 

11 07119902745 NUT - M5 
 

2  $0.50  

 

 

 

 

12 71607682086 COVER BRACKET 0.14  1  $26.75  

13 71607681246 GASKET 0.19  1  $19.50  

14 71607682209 COVER 0.16  1  $50.50  

15 52537654255 SCREW - 4X12 
 

4  $1.86  

16 46547671783 LOCK 
 

1  $2.00  



 

 

 

 

17 71607679260 SET: STICKERS, SET, RED 
 

1  $4.75  

18 46547693121 FILLISTER HEAD SCREW - K50X12 
 

10  $2.09  

19 07146979835 FILLISTER HEAD SCREW WITH COLLAR - ISA 35X5 
 

4  $0.91  

 

 

 

 

20 51147667456 BADGE - D=45MM 0.02  1  $32.65  

21 71607694165 BOWDEN CABLE FOR TOPCASE, LONG 0.08  1  $16.50  
22 71607694765 BOWDEN CABLE FOR TOPCASE, SHORT 0.05  1  NA 

23 71607681244 LOCK, TOPCASE (to 09/06) 0.19  1  $51.73  

  
71607681244 was superseded by 71607720294. 

 

23 71607720294 LOCK, TOPCASE (from 09/06) 0.12  1  $51.73  

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 



 
77_0123 - SINGLE PARTS FOR TOP CASE 49L  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607693109 COVER F TOP CASE 5.78  1  $519.00  
02 71607682079 BOTTOM PART F TOP CASE 9.85  1  NA  

  
71607682079 was superseded by 71607714399. 

 

02 71607714399 BOTTOM PART F TOP CASE 9.85  1  $587.00  
-- 51257681200 LOCK CYLINDER WITH VIN CODE 0.07  X  NA 

  
Needs to be coded/programmed by your dealer. 

 

03 71607653019 SET OF RUBBER RESTS 0.02  1  NA  

  
71607653019 was superseded by 71608527603. 

 

03 77438527603 SET: SET OF RUBBER RESTS 
 

1  NA 

04 71607703946 SET: RUBBER BUFFER 0.03  1  $6.75  

05 71607682087 CARRIER HANDLE 0.63  1  $84.00  

06 46547694877 FILLISTER HEAD SCREW - K50X16 
 

4  $2.09  

07 51458242806 OVAL HEAD SCREW WITH WASHER - 4,0X35MM 
 

2  $0.50  

08 52537653614 FILLISTER HEAD SCREW - 4,0X14 
 

4  $1.86  

09 46547693122 PLASTIC WASHER 
 

4  $2.73  
10 07119904206 WASHER 

 
2  NA 

11 07119902745 NUT - M5 
 

2  $0.50  

 

 

 

 

12 71607682086 COVER BRACKET 0.14  1  $26.75  

13 71607681245 GASKET 0.23  1  $26.85  

14 71607687748 BACKREST 1.79  1  $216.95  

15 46637658638 NUT - M5 
 

5  $1.12  

  
This is a direct supercession to PN 52532308647. 

 

16 06327651212 BINDING HEAD SCREW - M5X16 SI 
 

5  $0.80  



 

 

 

 

17 46547671783 LOCK 
 

1  $2.00  

 

 

 

 

18 71607679260 SET: STICKERS, SET, RED 
 

1  $4.75  

19 46547693121 FILLISTER HEAD SCREW - K50X12 
 

10  $2.09  

20 07146979835 FILLISTER HEAD SCREW WITH COLLAR - ISA 35X5 
 

4  $0.91  

 

 

 

 

21 51148164924 BADGE - D=58MM 0.02  1  $24.26  

 

 

 

 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 



77_0126 - CASE LID AT LOWE PART OF CASE  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607683269 COVER, BLACK, GRAINED, LEFT 4.11  1  $198.95  

01 71607683270 COVER, BLACK, GRAINED, RIGHT 4.11  1  $198.95  

02 46547681243 GASKET 0.19  1  $22.92  

03 51147682213 INSTRUCTION NOTICE, PAYLOAD 0.01  1  $8.36  

04 46547706271 STICKER WITH LEGEND - BMW 0.02  1  $16.75  

05 63147671349 REFLECTOR, RED 0.02  1  $6.75  

05 63147671350 REFLECTOR, YELLOW 0.02  1  $6.75  

06 71607693675 LEFT IMPACT PROTECTION 0.82  1  $71.50  

 

 

 

Pannier Protector (pictured installed) help keep bags scuff 

free. 

 

06 71607693676 RIGHT IMPACT PROTECTION 0.82  1  $71.50  

 

 

 

Pannier Protector (pictured installed) help keep bags scuff 

free. 

 

 
 

 
 

 
 

 
 

 

 
 



 
77_0127 - REAR CUSHION, TOP CASE 28L  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607693672 SET: SET BACKREST CUSHION TOP CASE 0.64  1  $88.50  

02 46637657650 FILLISTER HEAD SCREW - M5X14 
 

2  $1.40  
03 01297693673 INSTR. MONT., BACKREST CUSHION TOPCASE 

 
1  NA 

04 46637658638 NUT - M5 
 

2  $1.12  

  
This is a direct supercession to PN 52532308647. 

 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 



77_0128 - TOP CASE 49L  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607720456 TOP CASE, LARGE, WHITEALU - 49L 17.56  1  $921.00  

 

 

 

  Top-grade topcase in black with aluminum accents. 

  Big 49 Liter (13 Gallon) size swallows two helmets. 

  Easy on and off with no additional mounts or hardware 

required. 

  Dual shell construction with lid gaskets and four point 

latch system is extremely weather resistant. 

  Coded single-key locking is available. 

  Weight ~ 17.5 lbs (8 kg) / Max Load 22 lbs (10 kg) 

  Dimensions: 23 x 16 x 13 inches 
 

-- 71607694163 SET: SET OF ANTI-SCUFFINGS 0.01  X  $10.50  
02 51257681200 LOCK CYLINDER WITH VIN CODE 0.07  1  NA 

  
Needs to be coded/programmed by your dealer. 

 

03 51257688957 LOCK CYLINDER WITH KEY 0.13  1  $24.75  
04 51257688842 LOCK CYLINDER AS PER CODE 0.07  1  NA 

  
Needs to be coded/programmed by your dealer. 

 

-- 71607693108 TOP CASE LARGE - 49L 17.56  X  $921.00  

 

 

71607693108 was superseded by 71607720456. 

  Top-grade topcase in black with aluminum accents. 

  Big 49 Liter (13 Gallon) size swallows two helmets. 

  Easy on and off with no additional mounts or hardware 

required. 

  Dual shell construction with lid gaskets and four point 

latch system is extremely weather resistant. 

  Coded single-key locking is available. 



  Weight ~ 17.5 lbs (8 kg) / Max Load 22 lbs (10 kg) 

  Dimensions: 23 x 16 x 13 inches 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 



77_0129 - TOP CASE 28L  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607722365 TOP CASE - 28L 12.35  1  NA  

 

 

71607722365 was superseded by 71607724352. 

  Top-grade topcase in a discreet yet modern version. 

  28 liter (29.5 qt) size accommodates a full face helmet. 

  Gasket sealed construction is extremely weather resistant. 

  Coded single-key locking is available. 

  Passenger backrest is available for two-up riding. 

  Easy on and off with no additional mounts required. 

  Weight ~ 12 lbs (5.5 kg) / Max Load 11 lbs (5 kg) 

  Dimensions: 16 x 14 x 12 inches 
 

-- 71607694386 SET: SET OF ANTI-SCUFFINGS 
 

1  $16.50  

01 77437724352 TOP CASE - 28L 12.35  1  $465.95  

-- 71607694386 SET: SET OF ANTI-SCUFFINGS 
 

1  $16.50  
02 51257681200 LOCK CYLINDER WITH VIN CODE 0.07  1  NA 

  
Needs to be coded/programmed by your dealer. 

 

03 51257688957 LOCK CYLINDER WITH KEY 0.13  1  $24.75  
04 51257688842 LOCK CYLINDER AS PER CODE 0.07  1  NA 

  
Needs to be coded/programmed by your dealer. 

 

05 51257688726 GENERAL KEY WITHOUT TRANSPONDER TO CODE 0.04  2  NA 

  
Needs to be coded/programmed by your dealer. 

 

06 71607694163 SET: SET OF ANTI-SCUFFINGS 0.01  1  $10.50  

 
 

 
 

 
 



77_0201 - SUITCASE PROTECTIVE WRAP  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607714329 SET: SET, PROTECTIVE WRAPPING FOR CASE 0.18  1  $138.95  

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 



 
77_0212 - RETROFIT KIT, SOCKET  

 

   

 

 # Part Number Description lb Qty  Each 

02 61347694306 PLUG-IN SOCKET 0.07  1  $37.75  

04 61131367599 CABLE STRAP - L=200MM/B=3,6MM 
 

10  $0.50  
05 01297702024 INST. INSTRU., 2./3.PLUG-IN SOCKET 

 
1  NA 

06 71607702028 SET: RETROFIT KIT, POWER SOCKET, REAR 0.26  1  $62.50  

07 61347701565 ADAPTER RING 
 

1  $2.73  

08 61127701299 CONNECTION CABLE, SOCKET 0.02  1  $22.52  

 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 



 
77_0227 - RETROFIT KIT, THEFT ALARM  

 

   

 

 # Part Number Description lb Qty  Each 

01 77537727286 RETROFIT KIT, THEFT ALARM 0.64  1  $333.02  
-- 01497712209 OPERATING INSTRUCTIONS, ALARM SYSTEMS - PT 

 
1  NA 

-- 01467712206 OPERATING INSTRUCTIONS, ALARM SYSTEMS - NL 
 

1  NA 
-- 01457712205 OPERATING INSTRUCTIONS, ALARM SYSTEMS - SV 

 
1  NA 

-- 01447712204 OPERATING INSTRUCTIONS, ALARM SYSTEMS - IT 
 

1  NA 
-- 01437712203 OWNERS MANUAL, ALARM SYSTEM - ES 0.07  1  NA  
-- 01427712202 OWNERS MANUAL, ALARM SYSTEM - FR 0.07  1  NA  
-- 01417712201 OWNERS MANUAL, ALARM SYSTEM - EN 0.07  1  NA  
-- 01407712200 OPERATING INSTRUCTIONS, ALARM SYSTEMS - DE 0.07  1  NA 
02 65757723485 CONTROL UNIT FOR ALARM SYSTEM/RDC - 433MHZ 0.55  1  NA 

02 65757675462 CONTROL UNIT DWA - 315 MHZ 0.54  1  $319.00  

03 51131960840 PHILLIPS SCREW F PLASTIC MATERIAL - TS 4X10 
 

3  $0.50  

04 65752337407 TRANSMITTER - 433 MHZ 0.04  2  $64.50  
04 65757675463 TRANSMITTER - 315 MHZ 0.04  2  NA 

06 61137668405 RESISTOR - 120 OHM 0.02  1  $6.39  

08 65752337504 BATTERY - 3V 0.01  1  $3.76  

 

 
 

 
 

 
 

 

 
 

 
 

 
 



77_0236 - MOUNTED PARTS UP TO BMW NAVI 3 & ZUMO  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607687853 BRACKET, CLIP, GPS 0.59  1  $108.95  

02 71607669701 HOLDER, NAVIGATOR GARMIN 0.09  1  $4.25  
03 71607680519 SHAFT 0.10  1  NA 

04 07119901033 FILLISTER-HEAD SCREW - M8X45 0.05  4  $0.80  

05 72607687735 COUNTERSUNK HEAD SCREW - M4X25 
 

4  $0.60  

06 46637677604 OVAL-HEAD MACHINE SCREW, BLACK - M5X16 0.01  2  $1.20  
07 71607671134 SLEEVE - 16MM 0.02  2  NA 
08 71607671133 SLEEVE - 13MM 0.02  2  NA 
09 71607671862 SEALING STRIP 

 
2  NA 

10 07119922854 HEX NUT - M4-A2-70 
 

6  NA 

11 07129905001 ISA SCREW - M4X16 0.04  2  $1.80  
12 71607688962 INST. INSTR., HOLDER NAVIGATOR 

 
1  NA 

 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 



 
77_0248 - WORK LIGHT  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607705570 WORK LIGHT 0.13  1  $48.84  

 

 

 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 



 
77_0263 - MUFFLER INSERT  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607725825 SET: SET, MUFFLER INSERT 0.46  1  NA 
02 77017723964 INSTALLATION GUIDE, MUFFLER INSERT 

 
1  NA 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 



77_0274 - CARBON ELEMENTS, ENGINE  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607709700 HP CARBON BELT COVER 0.40  1  $465.49  

 

 

 

 

01 71607709611 HP CARBON BELT COVER 0.40  1  $448.95  

 
 

 
 

 
 

 
 

 
 

 

 
 



77_0280 - SET OF MUDGUARDS  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607694184 SET: SET OF MUDGUARDS 0.44  1  $33.50  

02 46617677527 FLANGED CAP SCREW - M5X12 
 

1  $0.96  

03 07119903070 NUT - M5-A2-70 SW 
 

1  $0.71  

 

 

 

 

04 01297694185 INSTALLATION INSTRUCTIONS, MUD FLAPS 
 

1  NA 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 



77_0304 - RETROFIT KIT, POWER SOCKET, FRONT  
 

   

 

 # Part Number Description lb Qty  Each 

01 77537727064 SET: RETROFIT KIT, POWER SOCKET, FRONT 0.44  1  NA 
02 61127722692 CONNECTION CABLE, SOCKET 0.11  1  NA 

03 61347694306 PLUG-IN SOCKET 0.07  1  $37.75  

04 61131367599 CABLE STRAP - L=200MM/B=3,6MM 
 

10  $0.50  

 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 



 
77_0307 - RETROFIT ASC  

 

   

 

 # Part Number Description lb Qty  Each 

04 61317725733 COMBINATION SWITCH LEFT 0.18  1  $122.28  

-- 13617728272 ENABLE CODE FOR ASC RETROFIT - ASAP 
 

1  $420.90  

04 61317725739 COMBINATION SWITCH LEFT 0.26  1  $122.28  

-- 13617728272 ENABLE CODE FOR ASC RETROFIT - ASAP 
 

1  $420.90  

04 61317725743 COMBINATION SWITCH LEFT 0.18  1  $122.28  

-- 13617728272 ENABLE CODE FOR ASC RETROFIT - ASAP 
 

1  $420.90  

04 61317725745 COMBINATION SWITCH LEFT 0.26  1  $122.28  

-- 13617728272 ENABLE CODE FOR ASC RETROFIT - ASAP 
 

1  $420.90  

05 13617728272 ENABLE CODE FOR ASC RETROFIT - ASAP 
 

1  $420.90  

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 



77_0323 - MOUNTED PARTS FOR BMW NAVIGATOR IV  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607708580 SET OF BRACKETS, RETAINER, NAVIGATOR IV 0.62  1  $137.95  

-- 46542315901 FOIL 
 

1  $2.56  

02 71607669701 HOLDER, NAVIGATOR GARMIN 0.09  1  $4.25  

03 07129905001 ISA SCREW - M4X16 0.04  2  $1.80  
04 07119922854 HEX NUT - M4-A2-70 

 
6  NA 

05 71607671862 SEALING STRIP 
 

2  NA 

06 46632352178 SEALING STRIP - L=85 
 

2  $2.00  
07 01297697802 INST. INSTR., HOLDER NAVIGATOR 

 
1  NA 

08 46542315901 FOIL 
 

1  $2.56  

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 



 
77_0333 - CYLINDER HEAD COVER, CHROME  

 

   

 

 # Part Number Description lb Qty  Each 

01 11127722435 CYLINDER HEAD COVER, CHROME, LEFT 2.43  1  $317.95  

01 11127722436 CYLINDER HEAD COVER, CHROME, RIGHT 2.25  1  $317.95  
02 11127723214 ISA SCREW, CHROME WITH SOCKET 0.07  4  NA 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 



77_0338 - SET, BENCH SEAT, EXTRA-LOW  
 

   

 

 # Part Number Description lb Qty  Each 

01 77347708877 SET: SET, BENCH SEAT, EXTRA-LOW 7.28  1  $371.95  

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 



 
77_0349 - BMW MOTORRAD NAVIGATOR IV WORLD  

 

   

 

 # Part Number Description lb Qty  Each 

01 77527717744 SET: BMW MOTORRAD NAVIGATOR IV - WORLD 1.76  1  NA 

02 77527721940 SET: MOUNT CRADLE 0.42  1  $163.95  
03 77527724444 BMW MOTORRAD NAVIGATOR IV - WORLD 0.55  1  NA 

04 72607685840 USB-CONNECTION CABLE 0.14  1  $47.00  
05 77527723979 CARRYING CASE FOR NAVIGATOR 4 0.19  1  NA 

06 77527726412 COVER FOR MOUNT CRADLE 0.02  1  $52.50  
07 77017723978 OPERATING INSTRUCTIONS FOR NAVIGATOR 4 - EN, FR, SP 

 
1  NA 

08 77527717746 DVD+SD ROAD MAP NT AUS.+NEW ZEALAND 0.14  1  NA 
08 77527717747 DVD+SD ROAD MAP NT SOUTH AFRICA 0.14  1  NA 
08 77527717748 DVD+SD ROAD MAP NT MEXICO 0.14  1  NA 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 



77_0350 - VALVE COVER GUARD, ALUMINUM  
 

   

 

  
Notes: 

 Material: Aluminum 

 Proving excellent protection for the most exposed parts of the opposed-twin engine: designed to 

maximized protection under harsh conditions, avoiding scratches and knocks and even possible 
breakages 

 Logo: BMW logotype stamped large 

 Supplied complete with installation instructions 

 Not in combination with crash bars 

 Combination with chrome-plated cylinder head covers and Enduro aluminum engine guard 
possible 

# Part Number Description lb Qty  Each 

01 71607716422 SET: SET, CYLINDER HEAD COVER GUARD, ALUMINUM 2.09  1  $248.95  

 

 

 

 

02 11127717585 CYLINDER HEAD COVER GUARD, ALU, LEFT 0.62  1  $114.95  

02 11127717586 CYLINDER HEAD COVER GUARD, RIGHT 0.62  1  $114.95  

03 11127717583 BUMP STOP, BOTTOM LEFT 0.31  1  $12.22  

03 11127717584 BUMP STOP, BOTTOM RIGHT 0.31  1  $12.22  

04 11127717581 BUMP STOP, TOP LEFT 0.07  1  $5.78  

04 11127717582 BUMP STOP TOP RIGHT 0.07  1  $5.78  

05 71607681777 BUSH - DI=7 L=6.5 
 

6  $4.79  

06 07129903979 TORX SCREW - M6X20 0.02  6  $0.96  
07 71607719231 INST.INSTR. FOR ALUM. VALVE COVER GUARD 

 
1  NA 

 
 

 
 



77_0351 - VALVE COVER GUARD, PLASTIC  
 

   

 

  
Notes: 

 Material: Fiber-reinforced plastic, impact-proof and resistant to ultraviolet light 

 The plastic guard is less striking in appearance and is designed to provide protection in the event 

of minor topples 

 Supplied complete with installation instructions 

 Not in combination with crash bars 

 Combination with chrome-plated cylinder head covers and Enduro aluminum engine guard 

possible 

 Color: Black 

# Part Number Description lb Qty  Each 

01 71607719449 SET: SET, VALVE COVER GUARDS, PLASTIC 0.88  1  $148.82  

 

 

 

 

-- 71607677270 SET: ENGINE PROTECTION BAR SET 6.72  X  $375.95  

 

 

 

 

02 71607719409 VALVE COVER GUARDS, PLASTIC, LEFT 0.42  1  $72.24  

02 71607719410 VALVE COVER GUARDS, PLASTIC, RIGHT 0.42  1  $72.24  

03 07129903979 TORX SCREW - M6X20 0.02  6  $0.96  
04 01297719408 INSTALL GUIDE, CYL. HEAD COVER GUARD 

 
6  NA 

 
 

 
 



 
77_0353 - COMFORT BENCH SEAT WITH SEAT HEATER  

 

   

 

 # Part Number Description lb Qty  Each 

01 77347708878 SET: COMFORT DUAL SEAT 0.02  1  $686.00  

02 52531230319 RUBBER SUPPORT 
 

2  $1.80  

03 52537664664 BUMP STOP - H=10 
 

2  $2.00  

04 52532307579 BUMP STOP 0.02  2  $4.10  

05 61317679706 SEAT HEATING SWITCH, PILLION 0.02  1  $115.95  
06 77017708876 INSTALLATION GUIDE DUAL BENCH SEAT 

 
1  NA 

 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 



 
77_0362 - CABLE ADAPTER FOR APPLE IPOD  

 

   

 

 # Part Number Description lb Qty  Each 

01 61120440812 SET: AUDIO ADAPTER FOR IPOD/ IPHONE 0.09  1  $71.92  

  
Only works on iPods, iPhones, and the iTouch produced 2004 and later. 

 

 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 



 
77_0364 - AUDIO SYSTEM WITH RADIO PREPARATIONS  

 

   

 

 # Part Number Description lb Qty  Each 

01 65127724346 AUDIO CONTROL UNIT - US 1.96  1  NA 
01 65128521835 AUDIO CONTROL UNIT - ROW 1.98  1  NA 

02 65147709549 USB/AUX CONNECTION WIRE 0.18  1  $88.23  

03 65127713627 CONTROL UNIT FOR AUDIO SYSTEM 0.29  1  $398.88  

04 65147714809 BRACKET FOR AUDIO CONTROL UNIT 0.69  1  $42.65  
05 07149149273 FILLISTER HEAD SCREW 

 
1  NA 

06 61317710801 LEFT GROOVED HANDLE 0.15  1  $88.19  

07 61317704923 MULTI-CONTROLLER 0.22  1  $129.47  

-- 32727719418 CLAMP 0.05  1  $25.71  

08 65147708251 BINDING HEAD SCREW 
 

3  $1.62  

09 46632351658 FILLISTER HEAD SCREW - M5X14 SW 
 

1  $1.20  

10 06327657966 FILLISTER HEAD SCREW - M5X20SI 
 

4  $0.72  

11 65218521436 ANTENNA FOR SDARS 0.13  1  $113.66  

12 65218520498 PROTECTIVE FOIL 0.02  1  $25.15  

 

 
 

 
 

 
 

 
 

 
 

 
 

 



77_0365 - AUDIO SYSTEM W/O RADIO PREPARATIONS  
 

   

 

 # Part Number Description lb Qty  Each 

01 65127724345 AUDIO CONTROL UNIT - ROW 1.98  1  NA  

  
65127724345 was superseded by 65128521835. 

 

02 65147709549 USB/AUX CONNECTION WIRE 0.18  1  $88.23  

03 65127713627 CONTROL UNIT FOR AUDIO SYSTEM 0.29  1  $398.88  

04 65147714809 BRACKET FOR AUDIO CONTROL UNIT 0.69  1  $42.65  
05 07149149273 FILLISTER HEAD SCREW 

 
1  NA 

06 61317710801 LEFT GROOVED HANDLE 0.15  1  $88.19  

07 61317704923 MULTI-CONTROLLER 0.22  1  $129.47  

-- 32727719418 CLAMP 0.05  1  $25.71  

08 65147708251 BINDING HEAD SCREW 
 

3  $1.62  

09 46632351658 FILLISTER HEAD SCREW - M5X14 SW 
 

1  $1.20  

10 06327657966 FILLISTER HEAD SCREW - M5X20SI 
 

4  $0.72  

11 61127722844 WIRING HARNESS FOR AUDIO SYSTEM 0.73  1  $366.20  

12 65137682071 LOUDSPEAKER BOX, LEFT 2.38  1  $240.35  

12 65137682072 LOUDSPEAKER BOX, RIGHT 2.29  1  $240.35  

13 06327651212 BINDING HEAD SCREW - M5X16 SI 
 

6  $0.80  

 

 

 

 

14 46637721031 NUT - M5 
 

6  $0.88  

15 65212316205 BRACKET EARTH CABLE 0.02  1  $4.11  

16 07119904359 HEX BOLT - M5X10-8.8-ZNNIV 
 

1  $1.53  

17 65311459560 EARTH STRAP - 170MM 0.04  1  $5.46  

18 06327651203 FILLISTER HEAD SCREW - M6X12 
 

1  $0.80  

19 65217720137 ANTENNA AUDIO SYSTEM - BENSI 0.26  1  $121.90  

 

 
 

 



77_0369 - RETROFIT KIT, POWER SOCKET, REAR  
 

   

 

 # Part Number Description lb Qty  Each 

01 71607702028 SET: RETROFIT KIT, POWER SOCKET, REAR 0.26  1  $62.50  

02 61347694306 PLUG-IN SOCKET 0.07  1  $37.75  

03 61347701565 ADAPTER RING 
 

1  $2.73  

04 61127701299 CONNECTION CABLE, SOCKET 0.02  1  $22.52  

05 61131367599 CABLE STRAP - L=200MM/B=3,6MM 
 

10  $0.50  
06 01297702024 INST. INSTRU., 2./3.PLUG-IN SOCKET 

 
1  NA 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 



 
77_0446 - CASE LID AT LOWE PART OF CASE  

 

   

 

 # Part Number Description lb Qty  Each 

01 71607683269 COVER, BLACK, GRAINED, LEFT 4.11  1  $198.95  

01 71607683270 COVER, BLACK, GRAINED, RIGHT 4.11  1  $198.95  

01 46547724193 COVER LEFT 4.08  1  $482.95  

01 46547724194 COVER RIGHT 4.08  1  $482.95  

01 46547715671 COVER WITH DESIGN DECAL, LEFT 4.08  1  $529.00  

01 46547715672 COVER WITH DESIGN DECAL, RIGHT 4.08  1  $529.00  

01 46547724197 COVER LEFT 4.08  1  $482.95  

01 46547724198 COVER RIGHT 4.30  1  $482.95  

01 46547724195 COVER LEFT 4.08  1  $482.95  

01 46547724196 COVER RIGHT 4.08  1  $482.95  

02 46547681243 GASKET 0.19  1  $22.92  

03 51147682213 INSTRUCTION NOTICE, PAYLOAD 0.01  1  $8.36  

04 46547706271 STICKER WITH LEGEND - BMW 0.02  1  $16.75  

05 63147671349 REFLECTOR, RED 0.02  1  $6.75  

05 63147671350 REFLECTOR, YELLOW 0.02  1  $6.75  

06 71607693675 LEFT IMPACT PROTECTION 0.82  1  $71.50  

 

 

 

Pannier Protector (pictured installed) help keep bags scuff 

free. 

 

0606$71.50$

 

$free.fr] TJ

ET

Q

Q

 EMC q

81.511 19831.91.9.38 54.36 re

W* n

 /P <</MCID 4367> BDC q

81.504 31131.9.9.39 54.36 re

W* n

BT

/F2 0.48 Tf

1 0 0 1 81.504 19831.9.

0 g

[( )] TJ

ET

Q

Q

 EMC  /P <</MCID 394>> BDC 0.4 g

69.744 2713065Tm71999 54.07 re

f*

 E.744 271283 2071999 1271910 28

f*

 E.744 271283 2071999 1271910 28

f*

 E.8246271283 2010.2271910 28

f*

 E.664 251283 2071924.0788

f*

 E.664 251283 207192471910 28

f*

 E.184 re1283 209.3987471910 28

f*

 E1.26 3733065Tm71924.07 re

f*

 E1.26 373283 207192471910 28

f*

 E1.26 373283 207192471910 28

f*

 EMC  /P <</MCID 394>> BDC q


/F0 0 1 70.824 211174 re

0 g

[( )] TJ

ET

Q
MC  /P <</MCID 394>7 BDC q


/F0 0 1 70.824 211.03Tm

0  



77_0447 - CASE, LOWER PART  
 

   

 

 
# Part Number Description lb Qty  Each 

01 46547714437 CASE BOTTOM, LEFT 8.77  1  $375.95  

01 46547714438 CASE BOTTOM, RIGHT 8.77  1  $375.95  
-- 51257681200 LOCK CYLINDER WITH VIN CODE 0.07  X  NA 

  
Needs to be coded/programmed by your dealer. 

 

02 46547694161 LINKAGE FOR CARRIER HANDLE 
 

2  $10.75  
03 46547675047 LOCK - LEFT 0.12  1  NA  

  
46547675047 was superseded by 46547720291. 

 

03 46547720291 LOCK LEFT 0.12  1  $39.24  

03 46547675048 LOCK - RIGHT 0.12  1  $39.24  

  
46547675048 was superseded by 46547720292. 

 

03 46547720292 LOCK RIGHT 0.12  1  $39.24  

03 46547685963 LOCK - LEFT 0.19  1  $39.24  

  
46547685963 was superseded by 46547675047. 

 

03 71607685964 LOCK - RIGHT 0.19  1  $39.24  

  
71607685964 was superseded by 71607675048. 

 

04 46547720297 CAP FOR LOCK, LEFT 0.05  1  NA 
04 46547720298 CAP FOR LOCK, RIGHT 0.05  1  NA 

05 71607685883 FLAP LEFT 0.26  1  $101.60  

05 71607685884 FLAP RIGHT 0.26  1  $101.60  

06 46547685885 HANDLE, LEFT 0.19  1  $20.25  

06 71607685886 HANDLE, RIGHT 0.19  1  $20.25  

07 46547693120 HINGE 0.14  4  $15.00  

08 46547683293 BUMP STOP 
 

6  $4.75  
-- 81229407143 INSTANT GLUE - 5 G 0.02  X  NA 

09 46547685965 COVER SUPPORT LEFT 0.14  1  $26.75  

09 71607685966 COVER SUPPORT RIGHT 0.14  1  $26.75  

10 46547671783 LOCK 
 

2  $2.00  



 

 

 

 

11 46547693122 PLASTIC WASHER 
 

5  $2.73  

12 52537653614 FILLISTER HEAD SCREW - 4,0X14 
 

9  $1.86  

13 06327651212 BINDING HEAD SCREW - M5X16 SI 
 

8  $0.80  

 

 

 

 

14 46547683296 WASHER-GASKET 
 

11  $1.90  

15 46547694877 FILLISTER HEAD SCREW - K50X16 
 

11  $2.09  

16 46547694878 FILLISTER HEAD SCREW - K50X24 0.01  2  $2.09  

17 46547693716 LINKAGE FOR LID 0.02  1  $16.50  

18 71607653015 SET: WARNING STICKER, LEFT 
 

1  $4.75  

18 71607653016 SET: WARNING STICKER, RIGHT 
 

1  $4.75  

19 71607653002 SET: FASTENING ELEMENTS, CARRIER HANDLE 0.04  1  $7.00  

 

 

 

 

20 51257681200 LOCK CYLINDER WITH VIN CODE 0.07  1  NA 

  
Needs to be coded/programmed by your dealer. 

 

21 46547704244 RUBBER-FASTENER 0.03  2  $19.84  

 

 

 

 

22 46547699847 SUPPORT 0.01  2  $10.50  

22 46547712002 SET: SET OF CLAMPS WITH BRACKET 0.04  1  $7.00  

 


